
 

714 
 

CHAPTER 18: DESIGN OF WASTEWATER COLLECTION AND TREATMENT 

INFRASTRUCTURE 

 

18.1 Introduction of the Unit of Learning 

This unit covers the competencies required to design wastewater collection and treatment 

infrastructure. It involves the collection of wastewater infrastructure design data, analysis of 

wastewater infrastructure design data, and calculation of wastewater infrastructure design 

parameters, drawing wastewater infrastructure units, and compiling wastewater infrastructure 

design reports. This standard applies to Water Industry. 

 

18.2 Performance Standard 

Apply hydraulic engineering principles, analyze structural elements, design structural elements, 
[...]
Practical Assessment  

Give an example of a pictogram using data provided, 

 

 

 

  

ea
sy
tve
t.c
om



 

739 
 

Project Assessment  

Using hydrological data from your area, arrange clean, and present the data using your 

preferred method. 

 

18.3.6.4 Tools, Equipment, Supplies and Materials 

• Software 

• Pencils 

• Ruler 

• T-square 

• Scale rule 

• Eraser 

• Set square 

• Drawing board 

 

18.3.6.5 References 

 
Analyzing, completing, and generating data for WWTP modeling: a critical review 

(2014).  : CristinaMartinabPeter A.Vanrolleghema 

Measuring the efficiency of wastewater services through data envelopment analysis 

(2015): A. Guerrini; G. Romano; C. Leardini; M. Martini 

Water & Wastewater Infrastructure: Energy Efficiency and Sustainability (2013): Frank 

R. Spellman 

  

ea
sy
tve
t.c
om

https://www.sciencedirect.com/science/article/pii/S136481521400139X#!
https://www.sciencedirect.com/science/article/pii/S136481521400139X#!
javascript:;
javascript:;
javascript:;
javascript:;


 

740 
 

18.3.7 Learning Outcome No 6: Calculate Wastewater Infrastructure Design 

Parameters 

18.3.7.1 Learning Activities 

Learning Outcome No 6: Calculate Wastewater Infrastructure Design 

Parameters 

Learning Activities Special Instructions 

6.1 Identify design Parameters to be calculated 

6.2 Identify tools for parameter calculation  

6.3 Calculate various wastewater infrastructure design 

parameters  

• Group discussions 

• Demonstration by 

trainer 

• Online videos 

• Powerpoint 

presentation 

• Exercises by trainee 

 

18.3.7.2 Information Sheet No 18/LO6: Calculate Wastewater Infrastructure Design 

Parameters 

 
Introduction to learning outcome  

This learning outcome covers Sizing of the pipes, Hydraulic flow in pipes, Depth of flow, 

Gradient, and Sizing of treatment units. Pipe sizing is a process in which various pipes are 

made concerning its diameter. The difference in pipe sizes affects the pressure and the 

velocities of the fluid flowing within the pipes. Narrow pipes result in higher velocities of 

flow. 

 

Definition of key terms 

BOD: (biochemical oxygen demand). This is the quantity of oxygen dissolved required 

by anaerobes to digest organic material in the water at a given temperature over a specified 

duration of time. 

 

TSS :( total suspended solids). This is the dry mass of undissolved suspended particles in 

a given water sample that can be trapped and filtered such as silt. 

 

Gradient: This is the inclination nature of a slope (upward or downward) 

 

 

 

ea
sy
tve
t.c
om



 

741 
 

Content/Procedures/Methods/Illustrations 

6.1 Identify design Parameters (Screening units, sedimentation tanks, grit chamber, 

trickling filters, stabilization ponds, activated sludge system) to be calculated 

based on the wastewater design manual. 

There are many design parameters to be calculated based on the wastewater design manual. 

They include; 

• Hydraulic load- wastewater influent expressed in per person per day. 

• Mass load-indicator of water quality and pollution level 

• BOD - (biochemical oxygen demand). 

• COD-chemical oxygen demand. 

• The volume of suspended solids 

 

6.2 Identify tools for parameter calculation (Theodolite, Dumpy level, GPS, Total 

station, levelling staff, booking sheet, Soil sampler, Adequately equipped soil 

mechanics labouratory, Flow Measuring structures, and devices, Stopwatch, 

Questionnaires) based on the parameter to be calculated.  

Tools used during the calculation of hydraulic load include; booking sheet, flow measuring 

structures, and devices and a stopwatch. Tools used during the calculation of Mass load. 

Mass load requires an adequately equipped soil mechanics lab to determine the pollution 

level. 

BOD is measured by BOD analyzers 

Table 54: Tools used during the calculation of Mass load 

Tool Name Description 

Theodolite Measures horizontal and vertical angles 

Dumpy level Measures points on the same horizontal plane 

GPS Global positioning system 

Booking sheet Tabulation of survey data 

Stopwatch Performs accurate timing 

Soil sampler Analyze soil samples 

 

Pipe diameter size is required to determine the discharge and area of discharge at a given 

time to calculate the hydraulic load. 

 

6.3 Calculate various wastewater infrastructure design parameters based on design 

codes. 

How hydraulic load is obtained = (design flow in gal/day)/area in feet2. 

Mass load= total water flow* conc. Of substance required in mg/l).  

Below is an example of how mass load is calculated; 

  

ea
sy
tve
t.c
om



 

742 
 

EXAMPLE 1 

Mass loading calculations:  

Given:  

Average flow rate Q=300l/min 

Washing Day = 10hours 

Washing span = 60 days/year 

Average total phosphorous concentration = 0.4 mg/L 

1 kg = 1000000 mg 

Total water flow (TWF) 

TWF = Q ×WD ×WS 

             300 L/min * 60 min/hr *10 hrs/day*260days/yr 

             46800000 

Mass loading of phosphorous 

MLP = TWF*TP 

           46800000 L/yr*0.4 mg/L 

            18720000 mg/yr 

Convert to kilograms 

MLP = 18720000 MG/YR&* 1kg/1000000mg 

             18.72 Kg/yr 

 

Conclusion 

This learning outcome covered Sizing of the pipes, Hydraulic flow in pipes, Depth of flow, 

Gradient, and Sizing of treatment units.  

Further Reading  

 

 

 

Read further on the measurement of BOD 

 

18.3.7.3 Self-Assessment  

 
Written Assessment  

1. Which of the following is not a design parameter in wastewater analysis? 

a) Hydraulic load    

b) Lateral wind load     

c) suspended solids (TSS)  

d) mass loading 

 

ea
sy
tve
t.c
om



 

743 
 

2. The indicator of the water pollution level is known as.   

a) Mass load 

b) Hydraulic load 

c) BOD 

d) COD 

3. Which instrument measures horizontal and vertical angles? 

a) Theodolite 

b) Stopwatch 

c) Dumpy level 

d) Soil sampler 

4. Discuss the following terms as used in the waste water analysis  

a) Design parameter 

b) Hydraulic load 

c) Mass load 

5. Calculate the hydraulic loading rate given: design flow is 12860 gallons per day, the area 

is 19.2m2 

6. Discuss four parameters of wastewater analysis 

7. Describe how suspended solids are removed in wastewater? 

8. Discuss the effects of the variation of BOD in wastewater. 

9. Sizing the pipe to be small is a necessary evil. Elabourate. 

 

Oral Assessment 

What were your observations during the visit to the nearby water treatment plant? 

What conclusions can be made? 

 

Practical Assessment 

Experiment to determine the content of parameters in wastewater. 

Illustrate the direction of the flow of wastewater in various stages.  

 

18.3.7.4 Tools, Equipment, Supplies and Materials 

• Software 

• Pencils 

• Ruler 

• T-square 

• Scale rule 

• Eraser 

• Set square 

• Drawing board 

  

ea
sy
tve
t.c
om



 

744 
 

18.3.7.5 References 

 
CPL Grady et al (2011), Biological wastewater treatment. New York 

Marcos Von Sperling, (2007), Basic Principles of wastewater treatment. Berlin. 

  

ea
sy
tve
t.c
om



 

745 
 

18.3.8 Learning Outcome No 7: Draw Wastewater Infrastructure Units 

18.3.8.1 Learning Activities 

Learning Outcome No 7: Draw wastewater infrastructure units 

Learning Activities Special Instructions 

7.1 Identify and gather drawing tools, equipment, supplies, 

and materials  

7.2 Draw wastewater infrastructure units based on the 

design parameters Draw wastewater infrastructure 

units  

7.3 Submit wastewater infrastructure drawings for approval 

• Group discussions 

• Demonstration by 

trainer 

• Online videos 

• Powerpoint 

presentation 

• Exercises by trainee 

 

18.3.8.2 Information Sheet No 18/LO7: Draw wastewater infrastructure units 

 
Introduction to learning outcome  

This learning outcome covers drawing the different sections and profiles or different parts 

of the wastewater treatment unit and legal requirements. It also equips the learner with the 

knowledge of different chambers in the waste water treatment. 

 

Definition of key terms 

Equalization tank-A holding tank that ensures consistent flow and loading to subsequent 

processes over a given period 

 

Rotating biological contactors- is a type of secondary (Biological) treatment process 

following the removal of grit sand and sediments that allows a biological film to come in 

contact with the wastewater to remove pollutants before discharge to the environment. It 

consists of a shaft with mounted rotating discs where biological degradation of pollutants 

takes place  

 

Oxidation ditch-A circular trough installed with aerators used to purify wastewater by 

removal of pollutants via oxidation decomposition and adsorption 

 

 

 

 

 

ea
sy
tve
t.c
om



 

746 
 

Content/Procedures/Methods/Illustrations 

7.1 Identify and gather drawing tools, equipment, supplies and materials 

Table 55: Drawing tools, equipment, supplies and materials 

TOOL FUNCTION 

pencil Sketching elements in a wastewater treatment plant 

ruler Draw straight lines 

eraser Delete errors that have been sketched 

Drawing board Provide a stable drawing surface 

Masking tape Mount the paper into place 

Set square  Making right angles on the drawings  

 

Identify and gather drawing tools, equipment, supplies and materials  

The tools that are used in the technical drawing and design office include. 

 Software, Pencils, Ruler, T-square, Scale rule, Eraser, Set square, Drawing board, 

Supplies: Masking tapes, Materials: Drawing paper, Photocopying /printing papers, 

Equipment: Computer, Printer, Photocopiers) based on available resources and complexity 

of the design. 

 

b. Draw wastewater infrastructure units  

Sewer, Screen, Grit chamber-horizontal, aerated/spiral, Sedimentation tanks, 

Activated sludge system, Trickling filters(rock and plastic), Ponds, Oxidation ditch, 

Aerated lagoons, Stormwater drains, Equalization tank, Sequential Batch Reactor, 

Rotating biological contactors, Oil and grease trap) based on the design parameters. 

 
Figure 179: Draw wastewater infrastructure units 

ea
sy
tve
t.c
om



 

747 
 

 

Figure 180: Sewage treatment 

Source: Biological wastewater treatment (2011) 

 

 

 

 

 

 

Figure 181: Oxidation ditch 

Source: Biological wastewater treatment (2011)  

 

 

 

ea
sy
tve
t.c
om



 

748 
 

Figure 182: Circular primary clarifier 

Source: Biological wastewater treatment (2011)  

Figure 183: wastewater treatment process 

Source: Biological wastewater treatment (2011) 

 

c. Submit wastewater infrastructure drawings for approval as per legal 

requirements. 

The various elements of a wastewater treatment plant work as follows; 

1. Bar racks to remove large debris 

2. Primary treatment were Type II sedimentation for flocculated particles. The SOR 

ranges from 25-60 m/d, td ranges from 1.5 to 2.5 hours. 

ea
sy
tve
t.c
om



 

749 
 

3. Secondary treatment involving the use of microorganisms to remove BOD of any 

solids that pass primary treatment. Oxygen is limited and must be supplied. The 

most common secondary treatment process is activated sludge. 

4. Secondary sedimentation to remove microorganisms from secondary treatment. 

5. Disinfection to kill pathogens using chlorine (typically HOCl). 

 

The legal requirements of wastewater infrastructure drawings must; 

1. Be of sound engineering adhering to the technical standards put in place 

2. Should be well planned to meet the future demands 

3. The drawings must be approved by the relevant bodies to ensure it meets the 

standards in place 

4. Should exhibit knowledge of the regulatory frameworks in place. 

5. Stakeholders involved should stick to their roles. 

6. The drawing must be able to cater for the future demand of the infrastructure 

 

Conclusion 

This learning outcome covered drawing the different sections and profiles or different parts 

of the wastewater treatment unit and legal requirements.  

The legal requirements are contained in the water act of the constitution. 

N/B Legal Requirements 

Water quality Regulations, 2006  

 

Further Reading  

 

 

 

Read further on how wastewater treatment units can be made more efficient. 

Read the water regulations act of 2006. 

 

18.3.8.3 Self-Assessment  

 
Written Assessment  

1. Which chamber in a wastewater treatment plant traps solid material of sewage? 

a) Primary storage.  

b) Aeration zone    

c) Sedimentation tank    

d) Bar racks 

 

ea
sy
tve
t.c
om



 

750 
 

2. Which one is not a microorganism in wastewater?  

a) Coliforms   

b) Aerobes   

c) Anaerobes   

d) Symplistica pteridophyte 

3. What is the role of microbes in wastewater treatment? 

4. State the importance of activated sludge? 

5. Compare the composition of the influent and effluents of a wastewater treatment plant? 

6. Describe how wastewater is treated? 

7. As an engineer, what improvements can you make to a storm drain to improve its role 

and efficiency? 

8. Describe the 3 main stages of wastewater treatment? 

9. The activation chamber is the main section of treatment. Discuss. 

 

Case Study Assessment  

Given a city with a population of 50000 residents and a wet humid climate design a 

wastewater treatment plant to meet the demand of the city. 

 

18.3.8.4 Tools, Equipment, Supplies and Materials 

• Software 

• Pencils 

• Ruler 

• T-square 

• Scale rule 

• Eraser 

• Set square 

• Drawing board 

 

18.3.8.5 References 

 
CPL Grady et al (2011), Biological wastewater treatment. New York. 

Marcos Von Sperling, (2007), Basic Principles of wastewater treatment. Berlin. 

 

. 

 

 

  

ea
sy
tve
t.c
om



 

751 
 

18.3.9 Learning Outcome No 8: Compile Wastewater Infrastructure Design Report 

18.3.9.1 Learning Activities 

Learning Outcome No 8: Compile Wastewater Infrastructure Design Report 

Learning Activities Special Instructions 

8.1 Obtain design report format from the wastewater 

design manual.  

8.2 Prepare a design report  

8.3 Submit a design report to the client  

• Group discussions 

• Demonstration by trainer 

• Online videos 

• Powerpoint presentation 

• Exercises by trainee 

 

18.3.9.2 Information Sheet No 18/LO 8: Compile Wastewater Infrastructure Design 

Report 

 
Introduction to learning outcome  

This learning outcome covers technical report writing and legal requirements. The learner 

is also equipped with knowledge on how to design report based on the format from the 

waste water design manual. 

 

Definition of key terms 

Questionnaires: - Is an instrument used in research consisting of a series of questions 

which are intended for gathering information 

 

Discharge: - Is the volumetric flow rate transported through a given cross-section 

 

Sludge: - These are bio-solids that can be reused after stabilization processes such as 

composting and anaerobic digestion. 

 

Content/Procedures/Methods/Illustrations 

8.1 Obtain design report format from the wastewater design manual.  

Title Page 

Declaration 

Dedication 

Acknowledgment 

Abstract 

CONTENTS 

LIST OF TABLES 

ea
sy
tve
t.c
om



 

752 
 

LIST OF FIGURES 

LIST OF APPENDICES 

 

 

CHAPTER 1   INTRODUCTION 

1.1 Background  

1.2 Problem Statement 

1.3 Objectives 

1.4 Scope and Limitations of the Study 

1.5 Brief and Methodology 

CHAPTER 2      2.0 LITERATURE REVIEW 

CHAPTER 3  3.0 ROLE OF WASTEWATER TREATMENT 

INFRASTRUCTURE  

CHAPTER 4 4.0 METHODOLOGY OF THE STUDY 

CHAPTER 5  5.0 DATA ANALYSIS AND DISCUSSIONS  

CHAPTER 6 6.0 CONCLUSION AND RECOMMENDATIONS  

REFERENCES 

APPENDIX 1 

APPENDIX II 

 

8.2 Prepare a design report based on the identified format. 

Abstract 

To ensure that public health standards are upheld, it is imperative to dispose of human and 

industrial effluents so that they do not damage the natural environment or pose a danger to 

human health. Wastewater treatment process aims at removing contaminants from 